

TEST REPORT

LAB NO : (6722)031-0574

DATE : FEB 13, 2023

PAGE : 1 of 3



ORIGINAL SAMPLE

C/N: (6722)031-0574 DC/SK

Bureau Veritas
Consumer Products Services, Inc.
Bureau Veritas Consumer Products
Service (India) Pvt. Ltd. C-19,
Sector-7 Noida -201301 (U.P.)
(Tel: 0091-120-4768176
0091-120-2424746)

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

ULR -TC631222000017801P



TEST REPORT

LAB NO : (6722)031-0574
DATE : FEB 13, 2023
PAGE : 2 of 3

MATERIAL SUBMITTED BY :: GLOBAL VISION DIRECT PRIVATE LIMITED
CONTACT PERSON :: ANU JAIN
VENDOR'S ADDRESS :: 21/59, BHRIGU PATH, MANSAROVAR, JAIPUR 302020
DATE OF SUBMISSION :: FEB 03, 2023
PERFORMANCE DATE :: FEB 08, 2023 TO FEB 13, 2023
BUYER NAME :: GLOBAL VISION DIRECT LIMITED
SAMPLE DESCRIPTION :: INTERLINEAR (SAMPLE RECEIVED IN GOOD CONDITION)
END USE: FURNITURE , COLOR: WHITE
COUNTRY OF ORIGIN :: INDIA

SUMMARY OF TEST RESULTS

TEST REQUIRED	PASS	FAIL	DATA
Flammability of barrier or interliner material (California Technical Bulletin 117-2013 Section 2 / CPSD-GB-00114-MTHD)	X		

TEST PROPERTY	TEST RESULTS	DESIRABLE
Flammability of barrier or interliner material (California Technical Bulletin 117-2013 Section 2 / CPSD-GB-00114-MTHD)	Complies (Refer result Table # 1)	Shall not develop a specified char length, transition to open flaming and smoke.

EXECUTIVE SUMMARY: The submitted sample exhibit satisfactory performance in the performed test.

NOTE:

1. The listed test is conducted as per vendor's request.
2. This report is generated in our local format and is for vendor's reference only.
3. The test requirement provided by the vendor.
4. Sample retention period is 3 month from the date of issued

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.
SIGNATORIES

PREPARED BY: _____
SANJAY KUMAR
SR.PROGRAM LEADER-HARDLINE
E-mail: sanjay.kr@in.bureauveritas.com

APPROVED BY: _____
ALOK SHARMA
PROGRAM MANAGER-HARDLINE
E-mail: alok.sharma@in.bureauveritas.com



LAB NO : (6722)031-0574
 DATE : FEB 13, 2023
 PAGE : 3 of 3

TABLE # 1

CALIFORNIA TECHNICAL BULLETIN 117-2013 SECTION II BARRIER MATERIAL TEST
--

TEST RESULT

Flammability of barrier material test

Test Method : California Technical Bulletin CA TB 117-2013 section II

Tested Item(s) : Interlinear

RESULT FOR INITIAL TEST:

SPECIMEN	TRANSITION TO OPEN FLAMING	SMOLDERING	CHAR LENGTH (IN)
1	N	N	NA
2	N	N	NA
3	N	N	NA

RESULT FOR ADDITIONAL TEST:

SPECIMEN	TRANSITION TO OPEN FLAMING	SMOLDERING	CHAR LENGTH (IN)
1	/	/	/
2	/	/	/
3	/	/	/
OVERALL RATING:	PASS		

Note / Key:

Y=Yes	N=No	P=Pass	F=Fail
DATA = Record data only	NA = Not Applicable	NR= Not requested	NT=Not Tested